
MAGNUM

STEYR-DAIMLER.PUCH OFAMERICACORP

^



:t

z
J
È
È
=o
É.o

/,1q9
,

ft

60

oo
o
to
UJz
6z
uJ
IIt-k
oF
l

ol!
UJ
o-o

x
=
=zo

=

,,-.§\r4\
\'éy

@-í/a
\441.l?

(§
N

"u

§

\

$

@

(')

«
\rr

0@

lO

b

§e
Iu
:ltr

N
§

,r,i#t'

Y,,

(í,

§

l..-

r;\qJ\
§r<



B.
o

10.
11.

Puch Magnum X

ENGINE

F'RONT FORK

ROAD WHEELS

1/79
A/31/10 (A18/2)

1.
)
2a
3.
4.
tr

6.
7.

CONTENTS

CN ANK CASE
CYLINDER, PISTON
CNANKSHAFT
CL U T CTII

GEARBOX, KICKSIARTER
CAR BU RE TOR
EX HAU ST
MAGNETO GENERATOR VERSTON Ï
MAGNETO GENERATOR VERSION IÏ

FUEL TANK, FUEL TAB
FRAME, SEAT, SIDE COVERS
FENDERS
REAR WHEEL SUSPENSION
( Pivoted fork, Suspension unit)

FBONT F'ORK W]TH STEERING
HANDLEBAR AND CONTROLS
CABL ES

FRONT IíHEEL
NEAR WHEEL

2
3
4

1

1

1

5
6

1

1

17. SPEEDOMETER VITTH SPEEDOMETER DRÏVE,
ACCESSORI ES

To convert millineters to inches, multiply by 0,03937.

I

PANT 2 PAGE 3

CHASSIS

EQUIPMENT



Puch Magnum X

white

b lack

color-code-number 9B

color-code-number E39005

e. 8. 323. 1 .20.000.0/E3

USA MODEL

are available in the following coLors:

RAL 9 001

GR

l'lh en. ordering laquered parts, please do not forget to state thematching color -c ode-n umbe r aÍong with the spare_part_number

1/79
A/31/11 (B/18/27)

PART 2 PAGE 4



Puch Magnum X

EXPLANATÏON OF THE SPARE PARTS CLASSIFICATION NUMBERS

To facifitate the systematic arrangement of the various spare
in your spares depot, the system of classification by numbers
exp f ai ned be I orr, .

parts
is

T

A

ype
Eo

s of numbers

C. E.E. 323.1.40.002.0

900.1028

B E. g. 24865

a so-called rr900-numberrr given to stan-
dard parts, commerciaf parts and elec-
trical equipement part s.

a 2-5 figure number. (Such numbers used
to be given to the spares of models manu-
factured in the past. Insofar as such
parts are used in currently produced ma-
chines, these numbers wilI stifl appear
in the spares Lists. )

T
.1

Model (e. g. MAGNUM X)

Afteration number (used when a part is
di fferently designed or no longer inter-
changeable with its predecessor).

Construction group (e.g. fronl wheel)

Part-number (e.9. front wheel hub)

0 Figure indicating assembl-ed parts
(e.9. hub complete with all fittings).

1 Lo .9 serve for various purposes

TYPE NUMBER FOR MAGNUM X ÏS 323

1/7 9
A/31/ 13 (B/16/25)

PART 2 PAGE 5

a 7 - 10 figure number. From the composi-
tion of this number the following informa-
tion can be deduced:



Puch Magnum X

LÏST OF CONSTRUCTIONS GROUPS

10.
11.

12.
13.
15.
to.
20.
21 .

))
23.
2\.
).7

28.
29.
30.
31.
14.
40.
41.
42.
50)
ro)
59)

70.
lz.

CRANKCASE, CYLINDER, ENGINE PARTS

OIL PUMP

CLUT CH

GEARBOX

CARBURETOR, INTAKE SILENCER

EX HAU ST

F'RAME

REAR SUSPENSION

FUEL TANK, FUEL TAP

SADDL E

ST AND S

FENDER

DRIVING CHAIN, CHAIN GUARDS

LUGGAGE CARRI ER

FRONT FORK

STEERI NG

HANDL EBA R

FRONT WHEEL

REAR WHEEL

CRANK S

ELECTRÏCAL EQUIPMENT

TOOL S

EQUIPMENT, REAR MIRROR

CONTROL CABLES 910 = TYPENUMBER

1/79
A/31/ 1\ (B/18/26)

PART 2 PAGE 6



Puch Magnum X

Beside

PLease

ÏMPORTANT

To get a quick and correct shipment of your spare parts orders
following statements are necessary:

Exact description of vehic1e
Engi ne no.
Spare parts no.
Descript ion
Colour
Required q uant i ty
Want ed way of delivery

1

2
3
4
5
6
7

this our general terms of sale

direct your orders Lo:

and delive ry are valuabIe.

place for s tamp

GENERAL EXPLANATIONS

Statements such as nlef tn, rrrighbrr, rrf rontrr , r,rearrr at the des-
cription of spare parts are referring to the moving direction
of vehicle, The given dimensions (in mm) for particular parts
have to be considered as standards. (To convert miflimeters to
inches, mult ipfy by 0,03937).

A reference number bracketed on the illustrated page
this number appears several times on the il-lustrated

means th at
page.

A ref.no. within brackets before
said part is only similar to the

The abbreviation rras requd.rlmeans rr

rrp . m. rr means rrp er meterrr.

a spare part means, that the
illustration.

as requiredrr;the abbr evi at ion

Puch is cont inuously reviewing
ment and reserves the right to
without noti ce.

its products for possible improve-
change details and specfications

1/79
A/31/12 (B/18/24)

PART 2 PAGE 7



tl)

2

(r

(1s) 18 17 16
Ref.-
No.

Puch MAGNUM X

Part-
No.

323.2.10.000.0

3)t9 .2 .1 0 .3 32 .0

360.1.10.034.1

349.6.10.335.1

349.3.10.349.1

349 .1 .10.354.1

26 482

1, CRANK CASE

Description

ENGINE c omp f.
CRANKCASE comp f.

STUD M6, 103 l-ong

COV ER

GASKET COVER

SPACER 10/BxB

SEAL WASHER OIL DRAIN
ABx14 DIN 7603

PLUG OIL DRAIN
MBxl0 Sz DIN 933

CHEESE HEAD S CR EhI)
M6x3O DIN B 4-8. B )for crankcase

)assembly
CHEESE HEAD SCREW)
CM6x50 DIN B4-B.B)

HEXAGON BOLT
MBx1x75
DIN 9 6O- B.B

/,o

1

2

3

4

4a

5

o

t, I7

t-l
tiU-, 110)

(r5)

01)

6 901.1053

7 24365

B 900.1305

9 900.1216

10 901.1308

11 901.1001

14 900.321 1

15 90A.2021

SPRING I\IASHER
BB DIN 137

N1

N1
20

7
21

l-l

u
B

5

@
(9\

t\
00) []) 6 5 22

US.

16 364. 1 .10 .660 .1

2707 1

PLUG OIL FILLEN (M1O)

17

1/79
A/31/15 (B/18/3) PART 2 PAGE 9

tMrlo/il

SEAL )
A6x12 DrN 7603 )

) for oit control
èr-t(tsw )
M6xB DIN 84 )

Required No.

1

1

4

1

1

2

1

1

3

2

2

1

1

HEXAGON NUT
MBxl DIN 934-B

)
)
)
)
) for engi ne
)mounting
)
)
)

SEAL
A1 0x 14 DIN 7 603



1l) ('

us.

(15) 18 17 16

Puch MAGNUM X

19a

20

349.4.10.036.1

900.3202

1. CRANKCASE (cont.)

PAN HEAD SCR EW
for cover flxi ng
M6x25 DIN 966
( rep lacement for
COVER GENERATOR
(with part 1ga

Required No.

/,o

900.9460)

- black

5

2

0 - black)

(black)I7
AIR VENT PLAT E

SPRING WASHER
A4 DIN 137I

Í1ij- fl0)

(r5)

?

2

)
)
)
)
)

(1)

21 900.1509

22 413 .1 .10.079 .1

PAN HEAD S CRF]W
AM4x1O DIN 85

INDICATION PLATE
( attent ion, before starting
oiI is Lo be fllled in engÍne

20

7
21

n

ll
ue

5600) 0l) 9 22

1/79
A/31/16 (A/18/tt) PART 2 PAGE 11

Fef. - Pa rt-
No. No.

1B D009660082

19 349 .7 .1 0 .0 34 .2

Description

for genera t or
cover fa s tenin g

@

1

Frro/l



1231 5 Puch MACNUM X

2. CYLINDER, PISTON

I 8a9 9a 10 11

R\

MX/10/2

900.2014
24804
328.2.10.801.1
349 .2 .10.004.1

Description

a
S

Required No.

1

as reqd.

1

1

as reqd.

6 3zB .T .1o.zaj.o

1 328.1.10.806.9,/03

7 350.3.10.806.9,/04

B 3ea.1.10.960.1

328.1 .10.806.9/04 PISTON comp1.
0fB , sorL.2

328 .3.10.806.9/03 PISTON compf.
b38,5, sort.1

SPARK PLUG
( Bosch W?25 T1)

SPARK PLUG
( Champ ion L 5)
HEXAGON NUT M6 DIN 934
hIASHER 6,4 D]N 433
CYLINDER COVER (b1ack)
CYLINDER COV ER G ASK ET
(A tu- foir 2-r ow s,
0 ,2mm thick )
CYLINDER compI. (wilh piston,
wrist pin and wire retaining
ring) - black
PIST0N comp1.
0lB , sorL.1

PIST0N comp l.
A3B ,, , sorL.2
PISTON RING LS
KAR, MOP

I0 ilí iltll
or

1

B

942.0727

tl

1

4
4
1

2
3
4

5

r
e
q
u
1

r
e
d

5-3B/ 3)l ,6x22 ,

2

1

2
2

3
5

e.

)
)
)
)
)
)
)
)
)
)

)

7

7
l5 'r3

12

328.1 .10.960.3
901.4839

331 .1 .10.160.1
331.1.10.160.3
900.4855

331.1.10.A11.1/13
901.4701

050.1.1014
902.1982

PISTON RING LS 1 ,5-38 ,5/35,1x?.2
Ba

10 331.1.10.011.1/12

NOTCHED LOCK ING P]N
1,5x6 DIN 1473
PISTON RING 38l35x22-FS2
PIST0N RING 3B ,5/35,5x22
NOTCHED LOCK lNG PTN
2x6 DIN 1473
GUDGEON PIN 012x11, sort

GUDGEON PIN 012x31,
WI RE RETAINING RI NG
B12 DrN 73123
CYLINDER BASE FLANGE
( u. Jmm Lhlck )

FIiING STUD (M6x16)

sort.3

9
9
9a

KA K ]

)
)
)

2
AS re qud.

10
11

12 328.2.10.513.1 GASK ET

1/79
A/31/17 (A/18/17)

PART 2 PAGE 13

FIXING STUD M6x35 DIN 835

Ref. - Part-
No. No.

1 23733
@

US.

1

1

1

1

1



Puch MAGNUM X

Q)
Ref.-
No.

Part-
No.

2a. CRANKSHAFT

CRANKSHAFT comp l.
with connecting rod,

1 3\9.1.10.115.0

2 i\9.1.10.021.1

2 349.1.10.021.3

3 90a.6233

)t 902.3835

5 900.6203

6 9A2.3851

Description Required No.

req d.3

BU SH for conne ct i ng
14/11,6/12

BUSH for connecting rod
(for repair)

412 ,

rod

BEARING ) for cr ank-
620 3 ZN R) shaflt

)mounting
)r. h'

05043) )

DEEP ROW

40/ 17 / 12
BAL L
Steyr

6
SEAL RING
A2?/\O/7 FP N 1

DEEP RO hl

\0/ 17 / 12
BEARING
DIN 625

SEAL RÏ NG

A17/40/7 NB No5043 KA

for crank-
shaft
mounting
1.h.

BAL L
62A3 1

)
)
)
)
)

MX/10/3 US.

1

1

1/79
A/31/ 19 (A/18/9)

1

5 1

1

PART 2 PAGE 15



Puch MAGNUM X

3. CLUTCH
for 1-speed Automatic mo defs

No,

62

1/79
A/31/20

Part-
No. Required No.

6t 62 63

87 88 89

65 66 67

90

l

61 900.4617 CI RCL IP
Sg17x1

WASHER

WASHER

WA SH ER

WASHER

BEARING

DIN 471

2)t/17/1,1

24/17/1,3

2\/17/1,5

24/17/1,7

BI] SHING

as required

1

1

e 63 3\9 .2.12.a11.1

66 900.4619

67 23 340

CI RCL IP
Sg 15x 1 DIN 471

IIOOD RUFF KEY
3x5 DIN 6888

as requi red

17 / 15/ 21 ,5

MXt12t1 US.

(901.3963
(
(901 .3929
(
(901.3924
(

(901.3930
(
(9oo.3o28

65(
o01 .3972
(
(901 .3942
(
(901 .3973
(
(901 .3970
(
(901.3949
(
(901 .397 1

22/ 15/ 1,1

22/ 15/ 1 ,3

22/ 15/ 1 ,5

22/ 15/ 1 ,7

22/ 15/ 1 ,B

22/ 15/ 1 ,85

22/ 15/ 1 ,g

22/ 15/ 1 ,9

2.2/ 15 / ?

22/ 15/ 2,1

22/ 15/ 2 ,2

WASHER

WASHER

WA SHE R

I,.IASHER

WASHER

WASHER

I,íASHER

WASHER

WA SHE R

hIAS H ER

WAS H ER

1

1

)
)
)
)
)
)
)
)
)

)
)
)

)
)
)
)
)
)
)
)
)

CI

(68c) (68d)

tJ

B.

68c 6 86o

86

i_ PART 2 PAGE 17

Description

\

85

(901 .3943
(
(901 .3927
(
(901.3923
(
(901 .3928 ,

1

1



Puch MAGNUM X

No.

349.1.12.505.0x

349.1.12.006.1*

349.1.12.007.1*

for 1-speed Automatic models
3. CLUTCH (cont. )

DescriplNo.

6Bb

6Bc

6Bd

ion

qHr\Ë

for clutch hub

Required No.

6Be 900.4610

PAIR OF CLUTCH

THRUST SP RI NG

ADJUSTING SCREW
(M1ox1xT,5)

CLUTCH HUB compI. (replacement for
349.1.12.30\.0, afso inst al] di sc
spring 349.1 .12.305.1 and lappet
349.3.12.329.1)

85 87 88 89 90

66 67

B5 349.3.12.3a2.2

3\9.2.12.304.0

349.'11 .12.305.1

349.3.12.329.1

9oo .3256

349.1.12.333.1

no spare part

DISC SPRING AB4/38,5

TAPPET

SP RING WASHER B] 2 DIN

SPECIAL NUT (M.1 OX'] )

B6

§

61 62 63

B6a

B7

BB

89

on

137

65
* Adjusting the clulch shoes is only

possible when special tools are avaifable.
By missing Lhe speclal tools please use
onfy the clutch hub comp1, staLed under
Ref.-No.86.

MXt12t1 US.

1/79
A/31/21

0

(68c) (68d)

o

É.

68e 6 c) 860

86

PART 2 PAGE 19

SNAP RING
Sg 10x 1 DIN 471

CLUTCH DRUM (21 leeth)

1

2

2

2

1

\

1

1

1

1

1



Ref.-
No.

Puch MAGNUM X

No.

900.4616

349.1.13.113.1

349.1 .13.112.1

901.3801

4. GEARBOX KI CKSTARTER
for 1-speed, Automatic mo de Is

Description Required No.

2

2

3

0)z 3 4 (s)6(l) (5)

4 901 .4656

5 900.6203

lt 12 13 11

_i\

l9

r8

6

8

349.1.13.328.1

329.1.13.034.1

901.4668

349 .1 .13 .327 .1

364 .2 .1 3.342.1

9ao .3926

900.2909

411.1.13.040.1

51 .1.1337

902.3832

349 .2 .13.338.1

t7

l6

9

11

12

13

14

15

16

17

1B

19

20

21

23 22 21 20

26

27
28

-29
l5

t4x/12/2

25

21
c

1/79
A/31/22

US.

PART 2 PAGE 21

900.4617

3\9 .2 .1 3 .3 20 .0

SNAP RING Sg 16x1 DIN 471 2

GEARBOX CHAIN SPROCKET ( 13 teeth) 1

GEARBOX CHAIN SPR0 CKET ( 12 teeth) as reqd.

SEAL RI NG
BA 40/17/7 DrN 3760 1

RET AI NING RI NG
SP 40 DTN 5417 1

DEEP ROW BALL BEARING
4a/ 17 / 12 6203 DrN 6 25 1

SNAP RING Sg 17x1 DIN 471 1

PRIMARY DRIVE compl. (21, 106 teeth)(consisting of clutch drum bearing
bush and gear shaft with pressed-on
gear wheel ) I

see gnoup 3. clulch

TAPPET RING 1

START BRAKE SPRING 1

SEEGER V-RING 12x1V 1

DRIVER ( 18 teeth) t

KEY for slarter pedal 48mm long 1

WASHER 6,5/1\/2 1

HEXAG 0N NUT: 1/4" 1

STARTER PEDAL 1

RUBBER 1

SEAL RING A1 6x25x7 1

SPRING GU]DE 1

@



Ref.-
No.

22

23

24

2)l

25

. 13 .336. 1

1? aa) )

.13.339.1

1? 2?O 1

.13 .330 .2

Puch MÀGNUM X

No,

349 .1

349.3

349 .1

3\9 .2

349 .1

364.1.13.337.1

25 0 . 1344

227 55

364.1.13.341.1

368 .1 .1 3.840.0

1/79
A/31/ 23

4. GEARBOX, KICKSTARTER (cont. )
for 1-speed Automatic models

Description

STARTER SPRING

STARTER SHAFT (84 Iong, 31 teeth)

THRUST hIASHER 22/ 1\ ,1/ 1

THRUST WASHER 22/ 14,1/0 ,6

INTERMEDIATE STARTER WH EEL
(B and 30 teeth)

BUSH 12,5/9 ,5/7

THRUST SPRI NG

BALL 5/ 16N

STARTER HUB

STARTER PEDAL c omp 1.

Required No.

2

as req d.

tl 12 l3 14

(l) 2 (1) 3 4 (5)6

@

(5)

t9

l8

t7

l6

26

27
28

'-29

l5

MX/12/2

25

23 22 21 20

2t,

US

PART 2 PAGE 23

26

27

2B

29

30



Puch MAGNUM X

Ref. - Part-
No. No.

5. CARBURETOR
2

3

I 27 28
7

I

Description Required No.

§
E

26 k
20

5

6

r

É,

IQ
)€
)€§

3

Bg
368.4.15.200.0,/84 CARBURETOR compt. (without air filter)

Bing 1/17/ 169, Jet-No.B4 1

337 .1 .15 .120 .1 COV ERrNc SO CK ET 1

328.1 .15.020 .1 CABLE ADJUSTING SCREI,í (M6X0,75) 1

26779 NUT BM6x0,75, similar DIN 934 1

362.1 .15.019.2 CARBURETOR HEAD 1

362.1 .15.A?9 .1 GASKET for carburelor head 1

362.1.15.031.1 THRUST SPRING for throtLle s.Iide 1

362.1 .15.014.1 !{ASHER dia.13x0,5 1

362.1 .15.013.1 CLAMPING SPRING 1

368.1.15.816.1 JET NEEDLE (40 rong) No.t 1

362 . 1 .1 5 . 0 1 5 . 1 x x THROTTLE SLIDE No.2 1

CARBURETOR BODY (wilI not to give
of f loose!)

I
l0

ll

29

32

35

36

1l

23 22

21 21

25

9.,"g

{

2

3

4

5

6

7

o

9

10

11

12

13

14

15

16

17

1B

19

19

1
"l

I
)
12 @3)

I

I
I
I

I

I

I
I
I
I

I

I

/_-

-1
I

I

I

I

I

I
t

I

I

I

I

I

I

e{

1l

_46 17

t2
l8 0_1s
l9

fl
U
B

)

I

I

I

I

I

f*-ou_
wL---'

7
6I 1L

n
\13

51 52 53

362.1

362.2

362.2

362 .1

362.1

362.1

362.1

362.1

1

1

1

1

1

1

1

reqd.

15

15

15

15

15

15

15

15

.02\.1 FLOAT CHAMBE R

.025.2 RING FLOAT

.026.2 FL0AT NEEDLE (wirh Viton rop)

.027 .1 PIN for ring float (dia.1 ,5x17)

.028.1 GASKET for ffoat chamber
45/41/1,5

.008 .1 / 20 NEEDLE- JET No. 2 ,2 O

.009.1/84 MAIN-JET NO.B4

.oo9 ,1/. . |(MAIN-JET No. . .*
It please indicate number of jet
*x please indicate engraved number

34
v

\
50

3l

US.

AS

1/79
A/31/24

t

--30

37-

,r-----l
39-:-$

I

I

I

I

I

I

íl

t

)

I

I

I

lMx7r5/tl

PART 2 PAGE 25



37

38--.-_
39.-<.

rr-ou--
(A3L---

MX/ 15/r US.

Puch MAGNUM X

323.1.15.030.1

323.1.15.034.1

329 .1 .15.322.1

900.2966

2683)t

328 .1 .15.036.2

364.1.15.033.1

364.1.15.034.1

1/79
A/31/25

Part-
No.

362.1.15.038.1

9OO .37 A2

362.1 .15.037 .2

362.1.15.063.1

362.1 .15.064 .1

362.1 .15.065.1

050.1535

362.1.15.011.1

362 .1 .15 .012 .1

126.1513

362.1.15.040.2

362.1.15.041.1

r
I
g2

3

1

5. CARBURETOH (cont. )

Description

NIPP LE

SEALING RING ABx12 DIN 7603

r tL1trtÍ

PIN (29 long) for starting valve

CLAMP ING SPRTNG for pin

STARTI NG VALVE

CAP SCREf\r for carburetor head

STOP SCREI\I for throttle slide

THRUST SPRING for stop screw

CLAMPING SCREW (M6)

A]R FI L TER

SPRING CLIP for air filter
(omiLted for version wiLh intake
silencer)

MANIFOLD

INTAKE FLANGE

GASKET ( paper)

HEXAGON NUT M6

SPRING RING B

&
§E
@

2t 28

lh
@

20

22

E 21
@

No.

20

21

22

23

2\

25

26

27

.O

29

30

31

Requlred No.

Ét

lél<>

)e
§

7

I
I

a

Ll
B

t
26

5

6

1

1

1

1

1

1

2

1

1

1

as reqd.

t0

ll

29

32

35

36

33

I

L

23

21

25 -)
12 (13)

1
I

I

I
I
I
I
I

I

I
I

I

I

1

I

I
1

I

I

I

I

I

I

I

I

I

I

%. Mí
1l

1_ _46 17

§§ r8

t9

)

I

1Z

0_1s

r7
6

11

11.

17

as reqd.

1

\13
32

33

34

35

36

37

3B

39

15mm thlck 1

O,lmm thick 2

DIN 985 (self-Iocking) 2

6 DrN 127 2

L
\
s0 51 52 53

3l
TI CK LER

SPRING for tickl-er
SPLIT PIN

1

,--"-30

!

PART 2 PAGE 27

I

I

I

I

I

I

I

I

I

I

I

I

I

34



37

38

39

r
E
g
i

Puch MAGNUM X

Ref. - Pa rt-
No. No.

40 323.1 .15.040 .2

41 323.1 .15.031.1

ttz 900.1214

5. CARBUnETOR (cont. )2

3

1
7

12

l8 0_l s

27 28

k
0

22

21

l)
12 (13)

&

^í

/

Description Reqired No

g
e

26é

$9
)€)e
§,

/fi^o\o

248 o3

364.1.15.672.1

900.2105

323.1 .15.043.1

328.1 .15.014.1

323.1 .15.044.1

323 .1 .15.045 . 1

323.1 .15.041.1

901.9803

AIR FILTER with throttle

THROTTLE SLEEVE

SCREW CYLINDER HEAD
M5x20 DIN B4

WASHER 5,3 DrN rl 33

WIRE CLAMP

HEXAGON NUT M5 DIN 555

BR ACK ET

RIIBBER BOOT

FILTER ]N SERT

STRAI NE R

FILTER HOLDER

HOSE CLAMP 062-82

I 5

6
I
l0

ll

29

32

35

36

2

1

2
I
I

I

l

I

I

L

23

24

b
43

44

45

46

t+7

50

51

52

53

1l

34

(,

1

1

1

1
I

I
I
I

I

I
I
I
I

I

I
I
I

/-

1

I

I
I

I

I

I

I

I

I

I

I

I

)

I

r

_46 17

l*-ou--
9L---'

\
50 5l 52 53

I

16 1t,

t7

\13

L

3

US.

1/79
A/31/ 1B

40

---'-30

L

t

PART 2 PAGE 29

as req d.

I

t

I

lMr'sIl

I

I

I



l3

12

ll
l0

g
@
@

Puch MAGI JM X

Ref.- Part-
No. No.

6 D(HAUST
9

@
@

2

L
Description Required No.

o 1

2

3

4

5

6

7

B

9

10

11

12

13

15

16

17

1B

323.1 .16 .000 .0

900.3983

24927

323.2.16 .005.2

24773

-É Q r)r

940.3213

902.2919

050. 1 6 15

323 .1 .16.01 1 .1

2u79\

29190

1426

323.1 .16 .021 .1

323.1 .16 .022 .A

323.1 .16.020.0

323.1 .16.023.0

1

2

2

1

1

1

2

2

1

1

2

2

2

as req d.

1

1

1

7

1

@

I

5

I
6

MX/16/1

r

)
)
)
)
)

)
)

d

AS

eq

1/79
A/31/26

PART 2 PACE 31

o

15 16 17 l8

3

EXHAUST coÍpl.

WASHER 6 ,2x17x?

HD(AGON SCREW I6x12 DIN 933

TAIL PPE

HHAGON NUT I'6 D]N 934

S RII\E RING DIN 1 27

SPRTNG WASHER B6 DIN 137

HEXAGON NUT I,6

il HAUSI FLANGE GASKET

HEAT SHI E,D

hTASHER 5,3 DrN 125

SPRII{G RING B DIN 127

SCREW I,EXB D]N 84

SLEEVE 014,216x20

HOSE CLIP widLh=14, b14-22

PARK ARRESTER

HOSE CLIP width=14, 040-60

8

US.



3 20 21

I

32

l

e
Puch MAGNUM X

90a.07 17 /07

3\9 .2 .1 0.8 10 .1

349.3.50.8 12.2

7. MAGNETO GENERATOR VERSION ]
up to 4401270

2

No.
Part-
No. Description Required No.

only for light
equipment 1

l9

l6

14,</

t7 2625 2A

L
6 364 .4 .50.513.2

MAGNETO GENERATOR ASSY
(Bosch O 212 124 043 RDP 1 (R)
6v 26-5/ 10w)

SPARK PLUG P RO TECTOR

PROTECTION CAP
(Bosch 1 230 522 011)

IcNITïoN CABLE ( 47omm)per meter

RUBBER SOCKET

IGNITION ARMATURE
(Bosch 1 214 21A 554)

CONDEN SER
(Bosch 1 237 330 035)

SERRATED LOCK WASHER
J4,3 DIN 6798

PAN HEAD SCREW
AMlx15 DIN 85

GENERATOR ARMATURE, 26W
(Bosch 1 214 210 556)

1

13l

2

23

2
2

% 3

4

5
t+

27 \
3

MX / 50/3 US.

33

/

1

5

37

B

OW

7

I
10) 349.3.50.8 11.2

)
)not

11 ) re-349 .3 .50.814 .2
)quired
)

12) 349.3.50.8 19.2
)

901.3941

900.3253

1/79
B/31/11 (B/28/04)

9 27 458

13 349.3.50.810.2

14 900.4503

GENERATOR ARMATURE, 1

(Bosch 1214 210 555)

GENENATOR ANMATURE 5W
(Bosch 121tt 210 557)

FLY!íHEEL
(Bosch 1 215 254 658)

WOOD RU F F- K EY

3x3,7 D]N 6BBB

3

3

I
l0

1

)
)
)
)
)
)
)
)

ll
1

I

l5 l3 t2

PART 2 PAGE 33

349 .3 .5 0 .8 00 .0

325.1 .52.005.0

700.1.09.006.1

WASHER B/\,2/1

1

1

11



3 20 21

3?

l

Puch MAGNUM X

Ref. - P art-
No. No,

15 901.2943

16 302.3.50.015.0

7. MAGNETO GENERATOR VERSI0N I (cont. )
up to 4401270

I
2

Description Required No.

l9

l6

14,\</

t7 262521

@

3l

2

17 364.4.50.618.1

1B 302.3.50.017.0

HEXAGON NUT vrith band M10x1-B

CONTACT-SET
(Bosch 1 217 013 021)

LUBRICATOR F'ELT PAD
(Bosch 2 201 OO5 OO7)

COMBINATION SCREW
(Bosch 1 213 410 008)

PLUG - please see group
cYLINDER, PïSTON

PROTECTTON CAP
(Bosch 2 200 522 OO2)

IGNITTON COIL
(Bosch 0 212 940 003)

SER RAT ED IíA SHER
J5,3 DIN 6798

HEXAGON HEAD SCREW
M5x25 DIN 931

BRACKET 1

wASHEn 6,4 DrN 125 1

HEXAGON NUT M6 DIN 985 1

SCNEhI SELF TAPPING
82,9x13 DïN 7981 1

STOP BUTTON 1

CABLE BINDER as reqd.

JUNCTIoN BLoCK, 2-r oví s 1

HARNESS 1

Parts not identified by a number are not
available singly from Messrs. Bosch.

PART 2 PAGE 35

% 19

23

I
20 902.0745

21 90\.0759

22 900.3257

2

1

2

2

27 \
333 I

MX / 50/3
23

24

25

to

27

31

32

33

34

349 .2 .52.853 .2

2\7 95

900 .2966

900.9631

349.1.53.830.0

364 .1 .53 .227 . 1

51.1 .5703

323.1 .57.000.0

! 5

6

I
I
l0

I llI

1/79
B/31/12 (A/37/01)

I

l5 l3 12

900.1058
US.



20 2t3

2

32

I

e

Puch MAGNUM X

Ref, - P art-
No. No.

MAGNETO GENERATOR VERSION II
as f rom tl\O 127 1

7a.

DescripLion
l9

l6

6 36 4 .4 .50 .513 .2

MAGNETO GENERATOR ASSY
(Bosch 0 204 110 002)
6v

SPARK PLUG PROTECTOR

PROTECTION CAP
(Bosch 1 230 522 011)

IGNITION ARMATURE
(Bosch 1 214 210 50rl)

CONDENSEH
(Bosch 1237 330 035)

I,rIASHER B/ 4,2/ 1

SERRATED LOCK WASHER
J4,3 DrN 6798

PAN HEAD SCREIí
AM4x15 DIN 85

FL Yl/'JH EEL
(Bosch 1 215 25u 69?)

WO OD RU F F- KEY
3x3,7 DIN 6BBB

Required No.

3l

2%17

\
\

@

2625 2,1

_-3 3 1

2

325.1 .52.005 .0

700.1.09.006.1

900.a7 17 /07

349 .2.10.810.1

3\9 .2 .50 .312 .2

23 2

t,
3

4

5

27; \
3

MX/ 50/2 US.

5

6

7

37

8

901.3941

900.3253

27 u5B

1/79
B/31/ 14 (B/28/04)

3

9
3

1I 13 349 .3 .50 .310.2

'1 4 900.4503I
l0

II

I

l5 l3

349 .3.50.300.0

IGNI TI0N CABLE (47omm)per meter

RU BBER SO CK ET

1

PART 2 PAGE 35 b



3 20 21

I

32

lN
\,

Puch MAGNUM X

on1 ,o[?

302.3.50.015.0

364.4.50.618.1

302.3.50.017.0

902.0745

904.0759

900 .3257

900.1058

349 .2 .52.853 .2

2)17 g5

900.2966

900.9631

349.1.53.830.0

364 .1 .53.227 .1

51.1 .5703

323.1 .57.000.0

1/79
B /31/ 13

7a. MAGNETo GENERATOR VERSION It (cont. )
as from 440127 1

2 Ref.-
No.

15

16

Part-
No. Description Required No.

l6

1a\\<,,

HEXAGON NUT with band M10x1-B 1

CONTACT-SET
(Bosch 1 217 013 021) 1

LUBRICATOR FELT PAD
(Bosch 2 201 005 OO7) 1

C0MBINATI0N SCREI,'l
(Bosch 1 213 410 008) 1

PLUG - please see group
CYLINDER, P ISTON

PROTECTION CAP
(Bosch 2 200 522 002) 2

IGNITION COIL
(Bosch 0 212 940 003) 1

SERRATED WASHER
J5,3 DrN 6798 2

HEXAGON HEAD SCREÍ.I
M5x25 DIN 931 2

BRACKET 1

WASHER 6,4 DrN 125 1

HEXAGON NUT M6 DÏN 985 1

SCREW SELF TAPP]NG
82,9x13 DIN 7981 1

STOP BUTTON 1

CABLE BINDER as reqd.

JUNCTION BLOCK, 2-rows 1

HARNESS 1

Parts not identified by a number are not
available singly from Messrs. Bosch.

PART 2 PAGE 35 c

t7 2625 2

@

%

3l

2

23

17

1B

19

20

21

22

23

2\

25

lo

27

31

32

33

34

I
I

\
3

27 33 I

MX/ 50/2
5

6

7

I
I
l0

11Il5 l3

l9

US.



1 2

16 l8 19

I

Ref.-
No.

1

2

3

4

5

6

7

B

9

10

11

16

1B

Puch MAGNUM X

Part-
No.

323.1 .22.000.2

3\9 .4 .22. 0 20 . 0

247 95

900.3213

940.1132

25597 / 07

B. FUEL TANK, FUEL TAB

Description

FUEL TANK

TANK CAP comp 1 .

WASHER 6,4 DrN 125

SPRING WASHER 86 DIN 137

HEXAGON SCREW M6x16 DIN 933-B.B

FUEL HOSE 9/5/140
for carburetor

FUEL TAP comp 1.

FUEL TAP GRIP

sEAL RrNG 10,5/B ,5/ 1

RUBBER CUSHION

DECAL (] h. and r.h.)
DECAL (b Iack ) "Gas-Oif Mixturel'

DECAL (black)
rr0 f f-Road use onlyrl

DE CALTTW ei gh t L imi trl

HOSE RETAINER

Required No.

1

ll

2

2

2

p m

e 321 .1

321 .1

I )lo í

? 2? 1

2)2 )

350 .2

??? ?

.22.\30.1

.22.413.1

.22.A31 .1

.22.008 .1

.22.015.0

.22 .227 . 1

.22 .018 .1

3115

6

2

8

\

8
19

20

323.1 .22.o19.1

2\\5 6

1

2

20

MX/ 22/t

1/79
A/31/28 (A/18/26)

US.

PART 2 PAGE 37

l0



07) (t0 (r9) 2l 25

@
Puch MAGNUM X

Ref. - Pa rt-
No. No.

11

9. FRAME, SEAT, SIDE COVEHS
3?

32

34

Description Required No.

1 323. 1 .20 .000 .0 FRAME compl.
(with pres s ed-i n bearing shells
and bearing bu sh ings )

SPRING T. h.

F00T REST r. h.

F'OOT REST BRACKET

HEXAGON NUT MB DIN 985

HEXAGON SCREW MBx50 DIN 9 31-B.B

FOOT REST }. h.

DISTANCE SLEEVE B ,Z/ IO ,Z*II
SPRING I. h.

l,.IASHER 8,4 DIN 125

BEARING BUSHING for pivoLed fork
12 / 17 xZO

HEXAGoN SCREW MBX2O DIN 931-8.8

HEXAG0N NUT self-Iocking
MB DIN 985

S]DE ST AND

M0UNTINC B0LT t4B , 21 Iong

STAND SPRI NG

SIDE COVER 1. h. white

SEAL RI NG A5/ 16x2

I^TASHER 5 ,3 DIN 9 021

27
-'\28

r_
---J

323 .1 .26 .018 .1

323.1 .26.016.1

323.1 .26.A01 .2

900.2968

22895

323 .1 .26.A15.1

323 .1 .26 .A 19 .1

323.1 .26.017 .1

247 97

323 .1 .20 .025 .1

900.1145

900.2968

323 .1 .Ztt .025 .2

323 .1 .24 .026 .1

128 .?)110

323.2.26.007 .1

9A 1 .3952

900.3s77

20

{

-..--30 4all

I-<E

e

36 35

4

2
l6

$n 2

1

4

5

6

7

B

9
l+

29

(5) 2

(l

I
(r)

3l
iE

(e) (1a) (

10
§P

(16

--/
o- e 2

2

12

7

l3

) 11 15-§r-@
12

13

'1 4

15

16

17

1B

16 (s) a)

33
1

MX/ 20/ 1

6

6

US.

1/79
A/31/ 29

\

I

I

2

3

4

PART 2 PAGE 39



N

N

0

(17) 00

._6) 1

(e) a)

(s) 21 25

@
Puch MAGNUM X

Ref.- Part-
No. No. D e s c r i p t i on Required No.

37

32

34

27
19

20

21

)È

26

)'7

900.9110

323.1 .26.014 .1

323.2 .26 .o06 .1

323 .2 .33.000 .2

900 .3213

900 .2966

050.1 .2123

900.1132

289 09

364.1.27.006.1

323.1 .20.033.1

323.1 .26.027 .1

323.1 .22.O17.1

323.1 .20.03\.1

24795

323.1 .26.008.1

SCHEW M5x12 DIN 7985

DECAL rt50c c Automaticrt

SIDE COVER r. h. white

SEAT BENCH

SP R] NG ÍI,ASHER 86 DIN 1 27

HEXAGON NUT M6 DIN 985
s e 1f- 1ock ing

RUBBER PUFFER

HEXAGON SCREW M6x16 D]N 933-8.8

WASHER 66 ,5/ 14x1

RUBBER STOP

NAME PLATE

DECAL rrNumber Plate',

DECAL 'rWarranty !r

GUARD

WASHER 6,4 DIN 125

INSULAT] NG PLATE

6

2""-28
r-

1

2

2I

20

{

i

@

§n

0

(s)

ll
--*-30

36 35 2l6
(5)

I
v iE 2

(s) (1a) ...,-14 l5aa\
@

l3

MX/ 20/1

(

6
1

12

33

US.

1/79
A/ 31/ 30

PART 2 PAGE 41

\
9. FRAME, SEAT, qï_qE CqVERS ( c onr . )

I

I

2B

29

30

31

2)

33

34

35

36

37

GE

E
E



2

3

§
§

Ref . -
No.

Puch MAONUM X

Part-
No.

323 .1 .27 .000 .1

900.3983

900.3213

900.1132

323.1 .27 .010.1

900.2966

900.3213

900.3983

900.1 132

1/79
B/31/01

10. FENDERS

Description Required No.

1

5

4

4

4

2

3

4

5

6

2

2

2

7

B

9

FENDER ,

WASH ER

SP RI NG

HEX AG ON

FENDER ,

HEX AG ON
MB DÏN

SP RI NG

I,íASHER

f ront -;t 'ii3 ij,? L'" i /8,\

6 ,2 / 17x2

WASHER 86 DIN 137

SCREW M6x16 DIN 933-B.B

rear

NUT s el f-}ock ing
985

WASHER 86 DIN 137

6 ,2/ 17x2
6

HEXAGON S CRE I,J M6x16 DIN

See Group ! , Ref.No.2i ,

933-B.B

30e
@6

t0

87 I

MX / 27/1 US.

o

PART 2 PAGE 43

10



I

@ 05)

06)

s@=---rrs)

06)

I8

Puch MAGNUM X

Part-
No.

15

323.1 .21 .000.2

900 .2107

367 .1 .21 .025.1

323.1 .21.010.2

900 .297 1

323.1 .21 .050.0

900.1024

16 227 92

900.296918

1/79
B/31/ 02

Description

11. REAR WHEEL SUSPENSÏON
( Plvoted l'ork,
Susp ens ion unit )I I

Ref.-
No.10

1

4

2

5

6

7

B

PIVOTED FORK comp 1.

HEXAGON NUT M7 DIN 934

CHAIN TENSIONER SCREIí M7x52

BEARING BOLT (M12x1 ,5, i52,5 tone)

HEXAG0N NUT M] 2x1,5 DIN 985

SUSPm{SI0N UNïT comp}.

HEXAGON SCREhI
M1 0x40 DIN 9 31-B.B

WASHER 1 0 ,5 D]N 125

HEXAG0N NUT self-Iocki no
M1 O DIN 985

10 2

5

6

4

2
@

%o 2

7

MX/ 2t/1 US.

Required No.

PART 2 PAGE 45



a

a

0 I

lr/

21 22

2 _P
s3

r8

0@

6

7

I
(e)

r0

(e)

Puch MAGNUM X

12. FRONT FORK WITH STEER]NG
t,

5

16 17

Ref.-
No.

Part-
No. Description Required No.

323.1 .30.000.0

901.1009

227 A2

323.1 .30.007 .2

323 .1 .30 .006.2

349.1.30.518.1

9a 1 .3935

321.1.30.708.1

25 226

25221

25220

323.1 .30.015.0

323 .1 .30.029 .1

323.1 .30.028 .1

323 .1 .30.0 16 .0

D0 09 310 212

24797

900.2968

323 .1 .27 .005 -1

901 .9 826

FRONT FORK comp 1.

HEXAGON HEAD SCREW
M10x30 DIN 933-B.B

liíASHER 10,5 DIN 125

TOP BRIDGE FOR FORK

BOTTOM BRIDGE FOR FORK

FORK SHAFT NUT

WASHER 26 ,2 / 32x2 ,5

TOP GUIDE BUSHING

BALL 05

BEARING CUP

BOTTOM GUIDE BUSHING

SLIDING TUBE 1. h. Assy.

FIXING CLIP

RUBBER SLEEVE

SLID]NG TU BE ASSY. T.h.

HEXAGON SCREW
MBx60 DrN 931-10.9

TASHER B;4 DIN 125

HEXAGON NUT MB DIN 985

NUMBEF PLATE

TI E- WR AP

3{{-r{f +vK
r &"'/.-

14 A{Èl{
,+l-",!

2

2

2

1

1

1

1

1

)t2

2

1

1

2

2

1

0

3

4

5

6

7

B

9

10

11

12

13

14

15

16

l1

MX/30/r

17

1B

21

22

2

2

2

'1

2

1/79
B /31/ 03

US.

PART 2 PAGE 47

N
§'

#



Ref . -
No.

Puch MAGNUM X

Part-
No.

323 .1 .32.005.0

323 .1 .32.022.1

323 .1 .32.O15.1

Description Required No.

1

2

3

THRoTTLE TWï ST GRIP comp1.

CLAMPING SCREW

TWIST GRIP COVER 024 (b1acK)

HANDLEBAR TUBE

CLAMP

HEXAGON SOCKET HEAD SCREW (M7x35)

DUMl,lY RUBER ]RIP 022 ( b lack )

BRAKE LEVER compl.

SHACKLE comp1.

PAN HEAD SCRE!\I (M6x15)

PIVOT BOLT (M5)

RETURN SPRING 1. h.

PLASTIC NUT (for thread M5)

HAND LEVER for brak e
(A1u-pressed)

22

21

20

MX/32/1 US.

29

.1 .32.001 .2

.2 .30 .502.1

.137 4

.1.32.816.1

.2 .32.218 .O

.3222

.3227

.1 .32.219 .1

.3 .32 .O28 .1

.1 .32.217.1

20

21

22

)o

4la

\2a

43

44

45

46

47

323

349

900

349

349

349

050

050

349

349

349

2

4

2

2

I

I

2

2

2

1/79
B/31/ 04

_-43
15 41

P

lr7

I

PART 2 PAGE 49

13. HANDLEBAR AND CONTROLS

1

2

1



ll

i\

l*2

50
US.

1/79
B/31/05

PART 2 PAGE 51

Puch MAGNUM X

Part-
No.

910.0.12.O02.1

910.5.28.001.2

Description Required No.

14. CABLES

42

50 901.9805

Ref.-
No.

12

11 910.3.26.001 .0

11 910.8.20.001.0

FFONT BRAKE CABLE comp l.
(wire 925/cover 800)

REAR BRAKE CABL E compl.
(wire 1390/cover 1260)

CABLE RETAINER

THROTTLE ( CARBU RETOR) CABLE COMPl.
(wire 765/ cover 700)

TT E- WR AP

2

1

MX/60/l

f f
C12

\

m

1



06)

11

o

o

ry

18a l8 l9

(16) 17a 17

0)
CC

(6)

0)
(1)

5
0

(6)

I

0c

Cj

a\
0

!

25

26

21

B

2la

22

21

MX/t0/1

41 Part-
No.

323 .1 .\0.000 .0

323.1.\o.002.0

900 .2025

126 .3033

323.1.q0.034.1

Description

15. FRONT WHEEL

FRONT HUB c omp 1.

HEXAGON NUT axle
M12x 1 ,5 DIN 9 34

WASHER 12,8/21x2

!íASHER 12 ,lx4 ,'l
with speedo dr ive

SPACER 12,3x18

DUST COVER 21,/32

BALL-BEARING 6201

CAM, 46 long

Required No.Ref.-
No.

01

o2

1

5

6

7

B

9

10

12

13

14

16

17

17 a

1B

1Ba

19

FRONT WHEEL comp1. (without tire)
1

nut

not re q ui red

2

22

4

323.1.40.010.1

3Z3.r.uO.Orr.r

900 .623U

323.1.40.005.1

323 1.\0.026.1

323.1.40.006.1

323.1.40.007.0

349.2.40.7 15.9

349.2.40.709.2

349.1.40.716.1

323.1.40.013.1

323.1.40.019.1

2\795

349 .2.40.7 20.1

9a0.2966

z, 12/32/ 10

2

2

DISTANCE SLEEVE 1 2,3x35

FRONT WH EEL AXLE, 12x150

WASHER 12,3/24x4

BRAKE COVER PLATE , compl.

PAIR OF BRAKE SHOES
with brake shoe spring

BRAK E

PLUG

BRAK E

RETU RN

WASHER

!'IASH ER

2

LEVER

SP RI NG

6 ,4 DrN 125

620

2

HEXAG0N NUT s eI f-1ock ing
M6 DIN 985

US.

1/79
B/31/06

PART 2 PAGE 53

I

(a
r0

@

Puch MAGNUM X

1



0l

l3

06)

11

o

o

ry

l8a l8 l9

(16) 17a t7

(6)

Q)

5
t, A

I\ 0)
I

\
(1)

I(6)(7)

25

26

z1

21a

22

21

"-+11
Ref.-
No.

Part-
No.

323.1.40.030.1

323.2.40.030.1

323.1.40.031.1

323.1.40.033.1

902.0863

902.0862

902.0861

15. FRONT WHEEL (cont. )

Description Required No.

21

I ta

22

.>a

2\

25

26

SPoKE M3x 125

SPOKE M3x132

NÏPPLE M3

RÍM 1 ,5x14" (steef)

RUST BAN D

INNER TUBE 2,50-1411

TrRE 2,50- 14

1B

'1 B

36

1

1

1

1

1/7 9
B/31/07

US.

PART 2 PAGE 55

l ï

0)Q)

@

Puch MAGNUM X

MX/t0/1



0

0 0

---0

t7t4 (16)

o

o

ry I

7a

r8 19(16) l8a

25

26

21

a
21a

I

3?

Puch MAGNUM X

16. REAR WHEEL

)1| (ll
21

0)

US.

Ref.-
No.

Part-
No. Descrlption Required No.

I 10 31

323.1 .41

323.1 .41

900 .2025

323.1 .41

?r? 1 ]11

323.1 .40

9 00 .6 234

323.1 .41

323.1.41

907 .1 .28

907 .1 .28

323.1 .tt1

349 .2.40

349 .2.40

349 .1 .40

349 . 1 .40

349 .1 .40

2\7 95

349.2.40

900 .2966

.000.0

.002.0

.006. 1

.010.1

.011.1

.005.1

.026 .1

.001.0

.oBB.o

.0 07 .0

71< O

'7 
^O 

)

.7 16 .1

.7 13 .1

.7 19 .1

.7 20 .1

01

02

1

2

5

6

7

B

9

10

11

12

13

14

16

17

17a

18

18a

19

REAR WHEEL compl.
(without tire) - 1

REAR HUB compl. 1

HEXAGoN NUT axle nut,
M1 2x1 ,5 DIN 9 34 2

SPACER 12,3/25x15,5 3

SPACER 12,3/24x13 1

DUST COVER 21132 2

BALL BEARTN? 6201 Z, 12/32/10 2

DISTANCE SLEEVE 12,3x65 1

REAR WHEEL AXLE, 12x204 1

MASTER LINK 1

DRM CHAIN 1/2x3/ 16x7,75-88 rollers 1

BRAKE COVER PLATE, comp1. 1

PAIR OF BRAKE SHOE
with brake shoe spring 1

BRAKE CAM, 46 long 1

PLUG

BRAKE LEVER

RETURN SPRING

WASHER 6,4 DIN 125

WASHER A2O

HEXAG0N NUT s el f- I ock ing
M6 DÏN 985

305

§

(6)(7)

)8

(2)

(6)

(2)
(1)

2

2

1/79
B/31/ 08

PART 2 PAGE 57

!

\

c
lMxZrll

1

\-



,'l

0

0 0

_-{

06)

o

o

ry 17a 17

18 l9(16) l8a

25

26

21

21a

22

21

0)

US.

À11tfl Ref.-
No.

Puch MAGNUM X

Part-
No.

31 323.1 .41.018.1

323.1 .41 .034.132

1/79
B/ 31/ 09

'I 6. REAR WHEEL (cont. )

DescriptÍon Required No.

ll 10 31

5 30

32

I

SP0KE M3,5x10!

SP0KE M3,5x109

NIPPLE M3,5

RIM 1 ,8 5x 12rr (steet)

RUST BAND

INNER TU BE 2 ,7 5/ 3,0 0- 12tl

TIRE 2 ,7 5/ 3 ,00- 12n

HEXAGON SCREW
M7x35 DIN 931-B.B

LoCK PLATE for chain sprocket

CHAIN SPROCKET (34 tCEIh)

1B

18

36

1

1

'1

1L
I
2)

4

(6)(7)

(7)
(6)

(2)
(1)

PART 2 PAGE 59

11

i

I

1.A\
(r\ \\vJ)

I

@

21

zta

22

23

2\

25

26

30

323.1 .41.030.1

323.2.U1.030.1

3?3.1.41.o31.1

323.1 .\1.033.r

902.0860

902.0859

902.0858

2\218

1

1

lïxZtTl



I

2 Puch MAGNUM X

17. SPEEDOMETER WITH SPEEDOMETER DRIVE ACCESSO RI ES

3

l,

I{o.
Part-
No.

323.1.30.051.1

9Oo .3211

900.1164

323.1.40.050.0

323.1 .53.025.0

940.422A/09

Description

as reqd.

as reqd.

as reqd.

as reqd.

as reqd.

as reqd.

as reqd.

as reqd.

2

3

4

-) 11

18

1 35 o .2 .53.224 .o SPEEDOMETER HE AD
dia.4Bmm, 45 mph

BRACKET for speedometer

SPRING WASHER BB DIN 137

SCREW HEXAGON HEAD
MBx12 DIN 933

SPEEDOMETER DRIVE compl.

SPEEDOMETER CABL E, 1lOmm Iong

t2

21

1?

14

- -)7

17 17 9oa.0223/A9 PAINT STI K
white

PAI NT STI K
black

SPRAY PAINT
bl ack

(RAL 9oo1)
(1,

( GR 9 005)

18 9A0.A223/aB

1b 9oo.u--,c/oB

(RAL 9oo1)

(cn 9005)

as reqd.

21 323.1 .1C, .010.0 GASKET SET

as reqd,

1

MX/70/l
l

)

\

N
§t,l,lÀY
FAIR tEE

PART 2 PAGE 611/79
B/31/ 1c

;-

SPRAY PA]NT
whiLe

R equi red No.

US.


	IMG_20210204_0001
	IMG_20210204_0002
	IMG_20210204_0003
	IMG_20210204_0004
	IMG_20210204_0005
	IMG_20210204_0006
	IMG_20210204_0007
	IMG_20210204_0008
	IMG_20210204_0009
	IMG_20210204_0010
	IMG_20210204_0011
	IMG_20210204_0012
	IMG_20210204_0013
	IMG_20210204_0014
	IMG_20210204_0015
	IMG_20210204_0016
	IMG_20210204_0017
	IMG_20210204_0018
	IMG_20210204_0019
	IMG_20210204_0020
	IMG_20210204_0021
	IMG_20210204_0022
	IMG_20210204_0023
	IMG_20210204_0024
	IMG_20210204_0025
	IMG_20210204_0026
	IMG_20210204_0027
	IMG_20210204_0028
	IMG_20210204_0029
	IMG_20210204_0030
	IMG_20210204_0031
	IMG_20210204_0032
	IMG_20210204_0033
	IMG_20210204_0034
	IMG_20210204_0035
	IMG_20210204_0036

